
Owner’s Manual

High Density Sports Storage

©Wenger Corporation 2010 Printed in USA 3/10 Part #240A099-5

Wenger Corporation, 555 Park Drive, P.O. Box 448, Owatonna, Minnesota 55060-0448
Questions? Call.....USA: (800) 733-0393 • International (call collect): (507) 455-4100 • www.wengercorp.com

Note: Please read and understand the High Density Sports Storage System Owner’s Manual before

attempting installation, assembly, or use.

Note: Remove all items from the shipping containers and sort the components by type, size, etc.

Refer to the illustrations on the following pages. If you need additional information about your

High Density Sports Storage System, write, email, or telephone Wenger Corporation at the

number or address below.

Note: The High Density Sports Storage System always requires two or more people for installation.

CONTENTS
Safety  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .2

General . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .2

Installation  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .2

Usage  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .2

Moving Team Carts  . . . . . . . . . . . . . . . . . . . . . . . . . . . .3

Warranty  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .4

Important User Information . . . . . . . . . . . . . . . . . . . . . . . . . . .4

Installation  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .4

Intended Use  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .4

Required Tools  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5

Parts and Fasteners  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5

Fasteners  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5

Cart Hardware Pack Parts List . . . . . . . . . . . . . . . . . . . .6

Cart Parts List . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .6

Wire-grille End Panel  . . . . . . . . . . . . . . . . . . . . . . . . . . .7

Floor Track and Hardware Parts List  . . . . . . . . . . . . . . .7

Description  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8

X Cart  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .8

Floor Track  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9

Team Cart  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .9

Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .10

Before Starting the Assembly  . . . . . . . . . . . . . . . . . . . . .10

Layout the Space  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .10

Attach the Floor Track to the Floor . . . . . . . . . . . . . . . . .12

Cart Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .14

Remove Parts from the Carton  . . . . . . . . . . . . . . . . . . .14

Assemble the End Frames . . . . . . . . . . . . . . . . . . . . . . .15

Assemble Wire-grille End Panels . . . . . . . . . . . . . . . . . .16

Assemble Rear Wire-grille End Panel  . . . . . . . . . . . . . .18

Assemble Handles  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .19

Top Panel Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . .20

Place the Cart onto the Floor Track  . . . . . . . . . . . . . . . .21

Storage System Use . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .22

Moving Carts  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .22

Load Capacity . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .23

Maintenance  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .23

Replacement Parts  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .24

X-Cart  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .24

Team Cart  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .25

End Frame  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .26

Wire-grille End Panel  . . . . . . . . . . . . . . . . . . . . . . . . . . .27

Top Panel Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . .28

Floor Track  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .29



2

SAFETY
Throughout this manual you will find Cautions and Warnings which are defined as follows.

• Warning means that failure to follow the instruction may result in serious injury or death.

• Caution means that failure to follow the instruction may result in injury or damage to property.

Note: Read all of these safety instructions before using or installing the High Density Sports Storage

System.

GENERAL

Warning! Installation and use of the Wenger High Density Sports Storage System must always
comply with the information in the section Important End User Information, Intended

Use on page 4 of this manual. Failure to observe this warning can result in damage to
property or serious injury. 

Warning! People using the Wenger High Density Sports Storage System must always observe
and comply with warnings and cautions posted on the System equipment. Failure to
observe this warning can result in damage to property or serious injury. 

INSTALLATION

Warning! Always wear safety glasses and safety shoes when assembling the Wenger High
Density Sports Storage System. Failure to observe this warning can result in damage
to property or serious injury. 

Warning! Make sure that anyone who helps assemble the Wenger High Density Sports Storage
System has read and understands this manual. Failure to observe this warning can
result in damage to property or serious injury. 

Warning! Some assembly steps require that two or more persons work together. Some
components are heavy and are difficult to handle alone. Failure to observe this
warning can result in damage to property or serious injury. 

Warning! A dangerous pinch point develops when assembling the End Frame to the Chassis.
Always take care to keep fingers from the point of insertion when placing the End
Frame into the Chassis. Failure to observe this warning can result in serious injury. 

Warning! Installing the Wenger High Density Sports Storage System on floor surfaces that are
not level or that have rough and uneven areas can result in a system not performing
correctly. Failure to observe this caution can result in Carts not remaining in place,
not being stable, and possibly not being safe when moving on the Floor Track. 

Warning! Never stand on a Cart when working on it. Failure to observe this warning can result
in serious injury or damage to property.

GENERAL USAGE

Warning! Do not place more than a 150 pound uniform load onto wire shelves. Placing a larger
load or concentrating the load can cause permanent deformation or a total collapse
of the shelf. Failure to observe this warning can result in damage to property or
serious injury. 

Warning! Never place the Team Cart sideways on an inclined ramp where Team Carts can tip
over. Failure to observe this warning can result in damage to property or serious
injury. 



3

SAFETY CONTINUED

GENERAL USAGE CONTINUED

Warning! Always move Carts on the track at a slow walk or about one-foot per second. Moving
the Cart rapidly on the track and striking an obstruction with heavy loading on the
upper part of the Cart can result in tipping over. Failure to observe this warning can
result in damage to property or serious injury.

Warning! Never place hands or feet onto the track when moving carts. Failure to observe this
warning can result in damage to property or serious injury.

Caution Do not place more than 150 pounds onto the Cart Top Panel. Failure to observe this
warning can result in a structural failure and inability to open and close bypass
doors.

MOVING TEAM CARTS

Warning! Two people must always work together when moving a Team Cart (one person
pushing at the rear and one person guiding the Cart at the front). Failure to observe
this warning can result in damage to property or serious injury.

Warning! When moving the Cart, never allow people to ride on the Cart. Failure to observe this
warning can result in serious injury.

Warning! Do not place hands or feet in the Cart pathway. Failure to observe this warning can
result in serious injury.



4

The High Density Sports Storage System is guaranteed free of defects in materials and workmanship for

five full years.

Our guarantee assures you of either a full refund or repair or replacement of the defective materials or

workmanship without charge, at the discretion of our Customer Service Department. Just call a

Customer Service Representative at  1-800-887-7145 and state the reason you are dissatisfied. If a

product return is necessary, your representative will issue a return authorization. This is your sole

remedy for breach of this warranty.

Should you have a question or problem with any Wenger product, don’t hesitate to call, even if the

product is past warranty. It’s important to us that all our customers be satisfied.

This is the sole warranty made by Wenger. Wenger disclaims all other warranties, including the

warranties of merchantability and fitness for a particular purpose, as well as all liability for incidental,

consequential, special, and indirect damage. Wenger liability for direct damages shall be limited to the

amount you paid for the product involved. Wenger reserves the right to make product changes without

obligation to incorporate such changes into products previously sold.

Some states do not allow the exclusion or limitation of damages or warranties, so the above may not

apply to you. This warranty gives you specific legal rights. You may also have other rights which vary

from state to state.

WARRANTY

IMPORTANT USER INFORMATION
INSTALLATION

• The Gearboss Shelf Divider Accessory installation must comply with local building regulations and
codes.

• All personnel (including all temporary workers) installing the Wenger High Density Sports Storage
System must read and understand this entire manual.

• Personnel installing the Gearboss Shelf Divider Accessory must comply with the Warnings and
Cautions in the Safety Section.

INTENDED USE

• The Gearboss Shelf Divider Accessory is intended for indoor use in normal ambient temperature
and humidity conditions — it must not be exposed to prolonged outside weather conditions.

• The Gearboss Shelf Divider Accessory is intended to be installed only as described in this manual.



5

REQUIRED TOOLS
The following tools must be supplied by the installer to assemble the High Density Sports Storage

System.

Cordless Drill

8-foot Tape Rule 50-foot Chalk Line

Number 2B Pencil

PARTS LIST AND FASTENERS
FASTENERS

(9) Hex Nut Driver Bit, 3/8-inch (11) Hex Insert Bit, 7/32-inch (6) Acorn Nut, 3/8-16

(8) Screw, Button Head, 3/8-16x1-1/4-inch (10) Screw, Button Head, 3/8-16x7/8-inch

(5) Flat Washer, 3/8 x 1-1/4-inch

(7) Screw, Self-drill,

1/4-20x1-inch

Mallet

Plumb Bob
Phillips Drive Bit9/16-inch Combination Wrench

(3) Screw, Self-drill, 8-18x3/4-inch,

Phillips Pan Head

Note: Fasteners shown above are full scale.



6

PARTS LIST AND FASTENERS CONTINUED

CART PARTS LIST

Item Qty Description

1 1 Front End Frame Assembly

2 1 Rear End Frame Assembly

3 1 Chassis

4 2 Top Panel Extrusion Assembly

5 1 Top Panel

CART HARDWARE PACK PARTS LIST Item Qty Description

1 2 Handle

2 2 Handle Bracket Outside

3 4 Bumper

4 2 Lock Bracket, Outside

5 5 Flat Washer, 3/8x1-1/4**

6 13 Acorn Nut, 3/8-16**

7 5 Screw, Self-drill, 1/4-20x1-inch**

8 13 Screw, Button Head, 3/8-16x1-1/4-inch**

9 1 Hex Nut Driver, 3/8-inch**

10 5 Screw, Button Head, 3/8-16x7/8-inch**

11 1 Hex Insert Bit, 7/32-inch**

** Item is not show, refer to Fasteners**

Note: Parts list applies to X-Carts (shown) and Team Carts, 
32-inch and 48-inch.

Note: Parts list applies to the Hardware Pack 
supplied with X-Carts and Team Carts.



7

PARTS LIST AND FASTENERS CONTINUED

FLOOR TRACK AND HARDWARE PARTS LIST

Item Qty Description

1 1 Floor Track

2 2 Spring Pin, 1/8x2-inch

3 2 Screw, Self-drill, 8-18x3/4-inch

4 1 Floor Track End Cap

WIRE-GRILLE END PANEL

Item Qty Description

1 2 Wire-grille End Panel

Note: Parts list applies to the parts contained in the Floor Track Carton which is used
with the X-Carts and Team Carts.

Note: Parts list applies to the parts contained in the Wire-grille End
Panel Carton which can be 32-inch or 48-inch and used with an
appropriate X-Cart or Team Cart.

32-inch Wire-grille End Panel

48-inch Wire-grille End Panel



8

DESCRIPTION
X-CART

X-Cart — on-the-track-only storage cabinet mounted on wheels in
32-inch and 48-inch widths

Chassis

Wire-grille End Panel — provides security and

a mounting surface for accessories

End Frame

End Frame

Top Panel Assembly — Protects the stored

content and can be used as a shelf.

Handle — Allows a safe point to push

Carts when engaged in the Floor

Track.

Track Follower — Nylon bearing that travels

in the Floor Track.

Locking Bracket — Bracket that permits pad-

locking two adjacent Carts together for security.

Bumper — Molded plastic sleeve that cushions the

Cart when two carts are pushed together.

Note: 48-inch X-Cart is shown below.



9

Team Cart — on-the-track and transport-to-the-event-location storage cabinet mounted on swiveling casters
in 32-inch and 48-inch widths

Note: 32-inch Team Cart shown

DESCRIPTION CONTINUED

TEAM CART

Chassis

Handle — Allows a safe point to push

Carts when engaged in the Floor Track

or when moving to an event location.

End Frame

Track Follower — Nylon bearing that travels in the

Floor Track. The bearing is retracted when the Cart

is moved away from the Floor Track.

End Frame

Locking Bracket — Bracket that permits pad-

locking two adjacent Carts together for security.

Bumper — Molded plastic sleeves on the four

corners  that cushions the Cart when two carts are

pushed together.

Swiveling Caster

FLOOR TRACK

1/4-inch Diameter Mounting Holes

Alignment Holes

Track Follower Channel

Wire-grille End Panel — provides security and

a mounting surface for accessories

Top Panel Assembly — Protects the stored

content and can be used as a shelf.



10

INSTALLATION

Before installing the High Density Sports Storage System, do the following.

1. All personnel, including temporary personnel, must read and understand this this entire manual.

2. Inventory the cartons and make sure that all required components are present.

3. When each carton is opened, inventory the components and hardware package and make sure that

everything is present. 

Warning: Personal injury or damage to property can happen if the instructions in this manual
are not followed.

Warning: Some components are very heavy, large, and awkward to handle. Serious injury or
property damage can happen if only one person attempts to move or lift some
components such as a chassis. Two or more people must always work together when
lifting or moving High Density Sports Storage System heavy components.

Warning: Always wear safety glasses and safety shoes when installing the High Density Sports
Storage System. Failure to observe this precaution can result in serious injury.

Note: Not all hardware items packed in the carton may be needed. When the assembly is complete,

discard any hardware items not used.

LAYOUT THE SPACE

Note: Refer to the illustration on the next page.

1. Before starting the installation, move the cartons close to the location where the High Density Sports

Storage System will be installed. Refer to any architectural drawings that were supplied by Wenger

or a contractor.

2. Strike a chalk line on the floor that will locate the centerline of the Floor Track as follows.

Note: When locating the Floor Track Centerline, always make sure the there will be one-inch of

clearance on the rear side of the Cart. With one-inch clearance, the Floor Track Centerline

should be located 78-inches from the wall or an obstruction.

Make sure that no obstructions lower than the top of the Cart plus one-inch (80-inch for the Cart

without an Attic Accessory, 106-inches for a Cart with a Short Attic Accessory, and 118-inches

for a Cart with a Tall Attic Accessory) are within the perimeter of the Floor Track, Side Walls, and

Rear Wall. If an obstruction is within this perimeter and is lower than the top of cart assembly,

movement will be impaired and the Floor Track placement must be adjusted.

When obstructions prevent full cart movement within the perimeter, use a plumb bob to mark the

rear position of the Cart movement area. Refer to the illustration on the next page. Measure 78-

inches from these rear marks to locate the Floor Track Centerline.

If more than one-inch of clearance is desired, move the Floor Track Centerline further from the

Wall.

a. Using a Tape Rule, measure from the Rear Wall or obstruction and make a mark on the Floor

78-inches from the Rear Wall or obstruction and several feet from a Side Wall.

b. Make another mark on the Floor 78-inches from the Rear Wall or obstruction and several feet

from the opposite Side Wall.

c. Strike a Chalk LIne through the two Floor Marks from one Side Wall to the opposite Side Wall.

BEFORE STARTING THE ASSEMBLY



11

78-inches

78-inches

End Wall

Rear Wall

Chalk Line

Floor Mark

Floor Mark

INSTALLATION CONTINUED
LAYOUT THE SPACE CONTINUED

Rear Wall

Short Attic

Accessory

Cart without

an Attic

Accessory

Floor

Ceiling

Floor Track

1-inch Minimum

78-inches

Floor Track Centerline

Plumb Bob

Strike a Chalk Line 78-inches from
the rear wall or obstruction.

79-inches

105-inches

117-inches

Tall Attic

Accessory

1-inch Minimum



12

INSTALLATION CONTINUED
ATTACH THE FLOOR TRACK TO THE FLOOR

The Floor Track is attached to the floor

surface by anchoring it with the appropriate

fasteners at the three 1/4-inch clearance

holes in the Floor Track. 

To attach the Floor Track, do as follows.

1. If a Floor Track end will be butted against

the wall, discard the End Cap and Self-drill Screws.

2. If the end of the Floor Track will be exposed, assemble the

End Cap to the exposed end of the Floor Track.

a. Use a cordless drill and a phillips drive bit and attach the

End Cap with two Self-drill Screws, 8-18x3/4-inch, to the

two Floor Track Screw Channels as shown at the right.

3. Place a Floor Track onto the Chalk Line with one end against

the Side Wall.

4. Align the three Clearance Holes so that the Chalk Line is

visible through each hole.

5. Use the Floor Track as a template and mark the location of

the three holes with a pencil.

6. Using the appropriate fasteners, anchor the Floor

Track at the three marks.

1/4-inch Clearance Hole

Floor Track

Chalk Line

Floor Track

Anchor the Floor Track at the
three Clearance Holes

Floor Track Screw Channel

Self-drill Screw, 8-18x3/4-inch

End Cap



13

INSTALLATION CONTINUED
ATTACH THE FLOOR TRACK TO THE FLOOR CONTINUED

7. Anchor the second Floor Track as follows.

a. Using a mallet, drive two Spring Pins half way into the two

Floor Track Screw Channels on the end of the anchored

Floor Track.

Floor Track Screw Channel

Spring Pin, 1/8x2-inch

b. Place the second Floor Track onto the floor

and align the Floor Track Screw Channels

to the Spring Pins in the Anchored Floor

Track.

Note: Each Floor Track has a set of warning

decals on one end. Always place the Floor

Track end with a warning decal next to

the Floor Track end without a warning
decal.

c. Use a mallet and a block of wood and tap

the second Floor Track onto the Anchored

Floor Track Spring Pins.

Note: Take care to not bend the Spring Pins when

driving the Track onto the Pins.

d. Anchor the second Floor Track to the floor as done in steps 3, 4, and 5.

Anchored Floor Track

Second Floor Track

8. Anchor additional Floor Tracks as required. If the last Floor Track to be anchored is too long to fit in

the room, use a circular saw with an all-purpose blade to cut the Floor Track to the correct length.

Discard the unused piece of track and use a file to remove any burrs from the cut end of the Floor

Track.

Warning Decal

located on this end

No Warning Decal

located on this end



14

CART ASSEMBLY
The following assembly procedures are the same for the 32 and 48-inch X-Carts, and the 32 and 48-inch

Team Carts.

REMOVE PARTS FROM THE CARTON

1. Using a wheeled dolly, move the carton to the installation site or

to an area where the cart will be assembled.

Warning! Always use a wheeled dolly to move the skid and
carton. If an X-Cart is assembled in an area different
than the installation site, always use a wheeled dolly
to move the X-Cart to the Floor Track. Failure to
observe this warning can result in serious injury or
damage to property.

Warning! All personnel must wear safety glasses and safety
shoes when assembling High Density Sport Storage
components. Failure to observe this
warning can result in serious injury.

2. Cut the plastic banding, remove the carton top, and

discard the packing material on top of the Chassis.

The Carton Top can be used as a work surface on

the floor or on a table to prevent scratching

components during assembly. 

3. Place the Chassis onto the floor as follows.

a. With two or more people working together, lift

the Chassis from the Carton.

b. Carefully turn the Chassis over so that the

Wheels face downward.

c. Place the Chassis onto the floor with the Wheels resting on

the floor surface.

4. Remove and inventory the Hardware Pack. Refer to the Cart
Hardware Pack Part List on page 6 for a list of items and part

quantities. Place the loose hardware onto the Chassis bottom.

Wheel

1

2

Chassis

3a

3b-c

Hardware Pack

Packing Material

Chassis



15

CART ASSEMBLY CONTINUED

ASSEMBLE THE END FRAMES

1. Attach four Bumpers to the

four Chassis End Frame

Posts. Make sure that the

Clearance Hole in each

Bumper aligns with the

Clearance Hole on each

Chassis End Frame Post and

that the flat surface faces to
the inside.

Bumper

Chassis End Frame Post

Chassis

Align Clearance Hole in the
Bumper with the Clearance Hole
in the Chassis End Frame Post.

Bumper

Screw, Self-drill, 1/4-20x1-inch

Note: Track Followers are on the front of the Cart.

2. Insert the Rear End Frame into the two rear Chassis End Frame Posts.

Warning! A dangerous pinch point develops when inserting an End Frame into the  Chassis.
Always take care to keep fingers from the point of insertion. Failure to observe this
warning can result in serious injury. 

a. Make sure that the two Screw Heads on

the lower part of the Rear End Frame face

the inside and are pushed down onto the

Chassis End Frame Posts.

b. Using a 3/8-inch hex nut drive bit and a

cordless drill, attach two Screws, Self-drill

(1/4-20x1-inch) to the Bumper and Rear

End Frame as shown below.

3. Insert the Front End Frame into the two front

Chassis End Frame Posts.

a. Make sure that the two Screw Heads and

the Handle Brackets on the Front End

Frame face the inside. 

b. Make sure the Screw Heads are pushed

down onto the Chassis End Frame Posts

as shown below.

b. Using a 3/8-inch hex nut drive bit and a

cordless drill, attach two Screws, Self-drill

(1/4-20x1-inch) to the Bumper and Front

End Frame as shown below.

Rear End Frame

Front End Frame 

Handle Bracket must
face the inside.

Screw Head must face
the inside.

Bumper

1

2-3

Turn the flat surface
to the inside.

Track Followers on

front of Cart

Track Followers



16

CART ASSEMBLY CONTINUED

ASSEMBLE FRONT WIRE-GRILLE END PANELS

Attach the two Wire-grille End Panels to the Cart as follows.

Note: Wire-grille End Panels are shipped in

a separate carton.

1. Using a cordless drill with a 9/16-inch

combination wrench and a 7/32-inch hex

bit, remove the four Acorn Nuts and

Button Head Screws from the Front End

Frame Upper End Panel Bracket

Assemblies. Set aside and save the

Acorn Nuts and Button Head Screws.

2. Twist or pivot the Upper End Panel Outside Bracket outward as shown in the illustration below. Do

not disengage the Bracket from the Upper End Panel Inside Bracket.

Upper End Panel

Bracket Assembly

Front End Frame

Rear End Frame

Upper End Panel

Inside Bracket

Upper End Panel

Outside Bracket

Acorn Nut

Button Head

Screw

Upper End Panel

Bracket Assembly

Track Followers on

front of Cart



17

CART ASSEMBLY CONTINUED

ASSEMBLE FRONT WIRE-GRILLE END PANEL CONTINUED

3. Hold the Wire-grille End Panel against the

Upper End Panel Inside Brackets and Lower

End Panel Inside Brackets. Make sure that the

horizontal wires face the outside of the End

Frame.

Note: The top wire of the Wire-grille End Panel

is about 1/4-inch from the End Frame

horizontal tube when correctly positioned.

Upper End Panel

Inside Bracket

Lower End Panel

Inside Bracket

Front End Frame

Wire-grille End Panel
For clarity, the Cart is not shown.

4. With another person holding the Wire-grille End Panel in

place, re-install the Button Head Screws and Acorn Nuts

removed in step 1. Make sure that the horizontal wires

are aligned above and below the holes before inserting

the Button Head Screws.

Button Head Screw

Horizontal Wire must face the outside of
the End Frame and fit above and below
the Button Head Screws.

5. Attach two Outside Lock Brackets to the two Lower End

Frame Inside Brackets  with four Button Head Screws,

3/8-16x7/8-inch, and four Acorn Nuts, 3/8-16, on the

Front End Frame as shown at the right.

Button Head Screw,

3/8-16x7/8-inch

Outside Lock Bracket

Horizontal Wire

Upper End Panel

Bracket Assembly

Front End Frame

1/4-inch 

Top Wire



18

CART ASSEMBLY CONTINUED

ASSEMBLE REAR WIRE-GRILLE END PANEL

Attach a Wire-grille End Panel to the Rear End Frame in the same manner as steps 1 to 4 on the

previous two pages.

1. Using a cordless drill and a 7/32-inch hex bit with a 9/16-inch combination wrench, remove the eight

Acorn Nuts and Button Head Screws from the Rear End Frame Upper End Panel Bracket

Assemblies and Lower End Panel Bracket Assemblies. Set aside and save the Acorn Nuts and

Button Head Screws.

2. Twist or pivot the Upper and Lower End Panel Outside Bracket outward. Do not disengage the

Outside Bracket from the End Panel Inside Bracket.

3. Hold the Wire-grille End Panel against the Upper End Panel Inside Brackets and Lower End Panel

Inside Brackets. Make sure that the horizontal wires face the outside of the End Frame.

4. With another person holding the Wire-grille End Panel in place, re-install the Button Head Screws

and Acorn Nuts removed in step 1. Make sure that the horizontal wires are aligned above and below

the holes before inserting the Button Head Screw.

Upper End Panel

Bracket Assembly

Lower End Panel

Bracket Assembly

Upper End Panel

Inside Bracket

Upper End Panel

Outside Bracket

Rear End Frame

Button Head Screw

Horizontal Wire must face the outside of
the End Frame and fit above and below
the Button Head Screws.

Horizontal Wire

1

2

4



19

CART ASSEMBLY CONTINUED

ASSEMBLE HANDLES

Attach two Handles to the Cart Front End Frame as follows.

1. Engage the slot in an Inside Handle Bracket

with an Outside Handle Bracket.

2. Pivot the Outside Handle Bracket to a closed

position.

3. Attach the Handle to the Inside and Outside

Handle Brackets with two Button Head

Screws, 3/8-16x1-1/4-inch.

4. Attach the other Handle to the opposite side

of the Front End Frame in the same way as

done in steps 1 to 3.

Inside Handle Bracket

Outside Handle Bracket

Engage the Inside Handle
Bracket slot with the
Outside Handle Bracket.

Pivot the Outside Handle
Bracket to a closed position.

Button Head Screw,

3/8-16x1-1/4-inch

Handle

1

2-3

Handles



20

CART ASSEMBLY CONTINUED

TOP PANEL ASSEMBLY

Assemble the two Top Panel Extrusions and the Top Panel to the Cart as follows.

Note: To prevent damage, use a table or box as a work surface to support the Top Panel.

1. Attach two Top Panel Extrusions to the Top Panel with four Button Head Screws, 3/8-16x1-1/4-inch,

four Flat Washers (3/8-inch by 1-1/4-inch outside diameter), and four Acorn Nuts, 3/8-16. Do not
tighten the fasteners.

Note: Black side of Top Panel faces upward.

Button Head Screw, 3/8-16x1-1/4-inch

Flat Washer, 3/8x1-1/4-inch

Acorn Nut, 3/8-16

Top Panel

Top Panel Extrusion

Top Panel Extrusion

2. With two people working together, lift the Top Panel

Assembly and place it onto the top of the Front and Rear

End Frame Support Brackets.

3. Make sure that the Clearance Holes in the Top Panel and

the End Frame Support Brackets are aligned.

Note: It may be necessary to use a step stool to reach the

screws.

Warning! Never stand on a Cart when working on it.
Failure to observe this warning can result in
serious injury or damage to property.

4. Using a cordless drill and a 7/32-inch hex bit with a 9/16-

inch combination wrench, attach two Button Head

Screws, 3/8-16x1-1/4-inch, and two Acorn Nuts, 3/8-16,

on each end of the Top Panel as shown at the right.

5. Tighten the four Button Head Screws and four Acorn Nuts

assembled in step 1.

6. Make sure that all fasteners on the Cart are tight. 

The Cart assembly is complete.

Button Head Screw,

3/8-16x1-1/4-inch

Acorn Nut, 3/8-16

End Frame Support Bracket

Black side faces
upward



21

CART ASSEMBLY CONTINUED

PLACE THE CART ONTO THE FLOOR TRACK

1. Move the Cart to the Track. Two or more people must work together when moving an X Cart or if a

Cart must be lifted over a Floor Track

a. Place the Track Followers into the Track Follower Channel.

b. To remove a Team Cart from the Track, retract the Track

Followers by pulling each one upward until it locks in place.

Release the Track Follower by pulling the locking lever

away from the Follower.

Warning! When moving a cart, observe all Warnings and
Cautions listed in the Safety Section. Failure to
observe this warning can result in serious injury or
damage to property.

Team Cart Track Follower

Locking Lever

Floor Track

X Cart shown with the Track

Followers inserted into the

Floor Track Follower Channel



22

STORAGE SYSTEM USE
MOVING CARTS

Warning! When moving X-Carts or Team Carts, always observe all Warnings and Cautions
listed in the Safety Section. Failure to observe this warning can result in serious
injury or damage to property.

1. Always move X-Carts or Team Carts slowly when engaged in the

Floor Track — not more than one foot per second (slow walk).

2. When moving any Cart (engaged in the Floor Track or

disengaged from the Floor Track), make sure that people do not

have hands or feet in the Cart pathway.

Team Cart Track Follower

Locking Lever

Warning! Do not place more than a 150 pound uniform load onto wire shelves. Placing a larger
load or concentrating the load can cause permanent deformation or a total collapse
of the shelf. Failure to observe this warning can result in damage to property or
serious injury. 

Warning! Never place the Team Cart sideways on an inclined ramp where Team Carts can tip
over. Failure to observe this warning can result in damage to property or serious
injury. 

Warning! Always move Carts on the track at a slow walk or about one-foot per second. Moving
the Cart rapidly on the track and striking an obstruction with heavy loading on the
upper part of the Cart can result in tipping over. Failure to observe this warning can
result in damage to property or serious injury.

Warning! Never place hands or feet onto the track when moving carts. Failure to observe this
warning can result in damage to property or serious injury.

Caution! Do not place more than 150 pounds onto the Cart Top Panel. Failure to observe this
warning can result in a structural failure and inability to open and close bypass
doors.

Warning! Two people must always work together when moving a Team Cart (one person
pushing at the rear and one person guiding the Cart at the front). Failure to observe
this warning can result in damage to property or serious injury.

Warning! When moving the Cart, never allow people to ride on the Cart. Failure to observe this
warning can result in damage to property or serious injury.

Warning! Do not place hands or feet in the Cart pathway. Failure to observe this warning can
result in damage to property or serious injury.

To lock the Track Follower on a Team Cart, lift
the Track Follower upward until it engages the
Locking Lever.



23

MAINTENANCE
1. Keep the Floor Track clear of dirt and trash.

2. Keep the floor area between the Floor Track and the Rear Wall clear of clothing, equipment, and

trash.

3. Clean High Density Sports Storage System component surfaces with a mild detergent. Do not use

harsh abrasive cleaning products.

4. Make sure that all fasteners are tight.

5. Replace any damaged parts such as wheels, casters, or track followers immediately.

LOAD CAPACITY

Item Capacity

Cabinet Top Panel, uniform

static load

150 pounds

32-inch or 24-inch Shelf,

uniform static load

150 pounds

32-inch Shelf 18 Helmets

24-inch Shelf 12 Helmets

Helmet Hanger 8 Helmets

Shoulder Pad Stacker 22 Shoulder Pads

STORAGE SYSTEM USE CONTINUED



24

REPLACEMENT PARTS
X CART

Item Description

1 X Cart Chassis

2 Shoulder Bolt, Track Follower

3 Roller

4 Plunger

5 Washer, Self-adhesive

6 Wheel, Poly, 3/4-inch Bearing

7 Axle Pin

8 Screw, Self-drill, 1/4-14x3/4-inch

9 Logo Plate with retainers

10 Bumper

1

3

5

6

4

8

2

7

9

Note: When ordering parts, specify whether 32-inch or 48-inch Cart

10



25

REPLACEMENT PARTS CONTINUED

TEAM CART

9

1

3

5

6

4

8
2

7

Item Description

1 Team Cart Chassis

2 Shoulder Bolt

3 Track Follower

4 Plunger Shaft

5 Locknut, 3/8-16

6 Caster Swivel, 6-inch Diameter

7 Plunger Clip

8 Screw, Button Head, 3/8-16x3/4-inch

9 Backer, Plunger Clip

10 Logo Plate with retainers

11 Bumper

8

10

11

Note: When ordering parts, specify whether 32-inch or 48-inch Cart



26

REPLACEMENT PARTS CONTINUED

END FRAME

Item Description

1 End Frame

2 Inside Handle Bracket

3 Outside Handle Bracket

4 Handle

5 Inside Bracket

6 Outside Bracket

7 Lock Bracket

8 Screw, Sheet Metal, 10-16x3/4-inch

9 Acorn Nut, 3/8-16

10 Button Head Screw, 3/8-16x1-1/4-inch

11 Button Head Screw, 3/8-16x7/8-inch

12 Screw, Self-drill, 1/4-14x1-inch

1

11

3

5

6

10

4

8

2

7

9 12

Note: When ordering, specify whether 32-inch
or 48-inch Cart



27

REPLACEMENT PARTS CONTINUED

WIRE-GRILLE END PANEL

Item Description

1 Wire-grille End Panel

Note: When ordering, specify whether 32-inch or 48-inch Cart

32-inch Wire-grille End Panel

48-inch Wire-grille End Panel



28

REPLACEMENT PARTS CONTINUED

TOP PANEL ASSEMBLY

Item Description

1 Top Panel

2 Top Panel Extrusion Assembly

3 Screw, Button Head, 3/8-16x1-1/4-inch

4 Flat Washer, 3/8x1-1/4**

5 Acorn Nut, 3/8-16**

1

3

4

2

5

2

Note: Specify whether 32-inch or 48-inch Cart



29

FLOOR TRACK

REPLACEMENT PARTS CONTINUED

Item Description

1 Floor Track

2 End Cap

3 Screw, Self-drill, 8-18x3/4-inch

4 Spring Pin, 1/8x2-inch

1

3

4

2




